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HeleT / Dear Sir,

PUAT EARY URETOT RUIE shaien : 23216 & 23217 &aAien : 08.03.2021 UTg Y |

Please find enclosed herewith the Test Report No. : 23216 & 23217 Dated 08.03.2021.
PUAT Hel9e] HecHT HISdeh BTef HHT aT9d NoTe) T T Y |

Kindly fill the enclosed customer feedback form & retum the same.

Ye=gdre, / Thanking You,
IS  Yours Sincerely,

AT Kamal Jit Ghai
fAG2re et ge@/ Director & Head

oIl : SUUBER

Encl : Asabove
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Page No. 1 of 2
Test Report
PART -A
PARTICULARS OF SAMPLE SUBMITTED
(@) Name of Sample . “Regenerated plastic composite sheet” as stated by party
(b) Grade/Variety/Type/Size/Class 12 mm -(As sticker on sample)
(c) Declared value, if any ©Nil
(d) Code No :Nil
(e) Batch No. and Date of Manufacturing © Nl
() Quantity © 12mmx1"x1"x6 No's
(9) Mode of Packing . Packed in carton
(h) Sealed or not , . Not Sealed
(i) Date of Receipt :13.02.2021
() Date (s) of Performance of Test »13.02.2021 10 05.03.2021
(k)  Any other information . Ricron Panels -(As sticker on sample)
PART- B
SUPPLEMENTARY INFORMATION
i)  Reference to sampling procedure . Samples supplied by the party
i)  Supporting documents for the measurement taken and result derived : As givenin PartC
iy  Deviation from the test method as prescribed in relevant work N
instruction, if any -
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Page No 2 of 2
PART-C
Test Results
S.No Name of the test Test Method Unit | Test value obtained
1. | Ash Content IS 13360 Pt - 8/Sec - 8 % 16.42
o | Color fastness to light IS 2454 No colour ghange
(Xenon arc for 24 hrs) observed visually
3. | Compressive Strength IS 13360 Pt-5/Sec-8 | MPa 6.0
4. | Density IS 13360 Pt-3/Sec-1| glec 1.08
5. | Elongation IS 13360 Pt - 5/Sec - 1 % 43
6. | Flame Retardancy 1S13360 Part 6 Sec 5 | mm/min 0.00
7. | Flexural Strength IS 13360 Pt-5/Sec-7 | MPa 9.1
8. | Modulus of Elasticity (0.1 - 0.3) IS 13360 Pt-5/Sec-1| MPa 739.3
9. | Resistance to Acetone Solvent (6 hrs) IS 13360 Pt - 8/Sec - 3 % 0.51
10. | Resistance to acid in 2% H2S04 for 6 hrs IS 14735 % 1.1
1", ﬁ%ﬁ}fﬁg‘z‘ga s " IS 13360 Pt-8/Sec-3 | % 0.50
12. | Resistance to Benzene Solvent (6 hrs) ~ | IS 13360 Pt-8/Sec-3 | % 2.24
13. | Resistance to Boiling Water IS 13360 Pt - 8/Sec - 3 % 0.94
14. | Tensile Strength IS 13360 Pt-5/Sec-1| MPa 6.8
15. | Water Absorption 1S:13360 Part 8 Sec 1 % 0.48
PARTD ‘
Remarks: Nil
NOTE: 01 This Test Report/ Certificate is issued only for the samples submitted to CIPET.
02 The results stated above related only to the items tested.
03  The quality of the subsequent production lot has to be ensured by the purchaser.
04 The reports shall not be reproduc?ed in full / part without written approval of thmratow.
05 Details of tests subcontracted: Nil |
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Authorized Signatory
Dr. Piyush Kumar
Technical Officer




